



PASSPORT HEALTH PLAN

BY MOLINA HEALTHCARE



Supplemental Preferred Drug List (SPDL)

List of Covered Drugs

What is the Passport Health Plan by Molina Healthcare Supplemental Preferred Drug List (SPDL)?

The Supplemental PDL is a list of drugs covered by Passport. These drugs are covered in addition to the drugs that are covered under the Kentucky Medicaid PDL. **To get a drug on the supplemental PDL, you must:**

- Be a Passport member;
- Need a drug that is medically necessary;
- Get the prescription filled at a Passport network pharmacy. A network pharmacy is one that is signed up with Passport; and
- Follow all Passport rules (see limits below).

How do I find my drug on the supplemental PDL?

All drugs covered by Passport on the supplemental PDL will be included in this document. This document is available on our website at www.passporthealthplan.com.

Are there any limits to the drugs you have been prescribed?

Some covered drugs may have limits on them. This could include:

- **Prior Authorization (PA):** Prior authorizations help ensure drugs are being prescribed in a safe manner and for the right health conditions. Some drugs must be approved before Passport will cover or pay for them. This means your provider will need to get approval before you can have your prescriptions filled. In order for Passport to pay for the drug, you must have prior authorization approval first.
- **Step Therapy (ST):** Step therapy is when you must first try a certain drug before we will cover the drug your doctor prescribed. Step therapy helps ensure medically sound and cost-effective drugs are prescribed appropriately. For example, if Drug A and Drug B both treat your condition, Passport may not cover Drug B unless you try Drug A first. If Drug A does not work for you, Passport will then cover Drug B.
- **Quantity Limits (QL):** For certain drugs, Passport limits the amount of the drug that they will cover. These limits are based on FDA recommended dosing guidelines. This may be in addition to a standard one-month supply.
- **Too Early to Refill:** If you are given a month supply of a drug, Passport will not cover a refill of the prescription until 30 days has passed. Some drugs may be filled for a 3-month supply. For drugs filled for a 3-month supply, Passport will not cover a refill of the prescription until 90 days has passed.

What if my drug is not on the supplemental PDL?

Remember, not all drugs are listed on the supplemental PDL. Some drugs may be listed on the Kentucky Medicaid PDL. If your drug is not on the supplemental PDL or Kentucky Medicaid PDL, you have 3 options:

1. Work with your pharmacy or provider to find another preferred drug.
2. Call Member Services at 1-800-578-0603 and ask for a list of similar drugs that are on either Passport's supplemental PDL or the Kentucky Medicaid PDL.
3. If a drug is not covered by Passport or not listed on the supplemental PDL or the Kentucky Medicaid PDL, your doctor can request approval for it.

Can the PDL change?

Yes. Passport may add or remove drugs from the PDL during the year. To get updated information about covered drugs, please visit our website at www.passporthealthplan.com or call Member Services at 1-800-578-0603.

What are generic drugs?

Passport covers both brand name and generic drugs. A generic drug has the same active ingredient as the brand name drug. This means they work the same and have the same effect. Generic drugs usually cost less than the brand name drugs and are approved by the Food and Drug Administration (FDA). If a generic drug is available, you must try the generic drug before the brand name drug will be covered.

AGE - Age Limit **OTC** - Over the counter **PA** - Prior Authorization **QL** - Quantity Limits **ST** - Step Therapy



Passport Health Plan by Molina Healthcare Supplemental eff 04/01/2021

Drug Name Requirements/Limits ADHD/ANTI-NARCOLEPSY/ANTI-OBESITY/ANOREXIANTS

ANALEPTICS

<i>caffeine citrate oral soln 60 mg/3ml (10 mg/ml base equiv)</i>	QL (120 / lifetime), AGE
---	--------------------------

ALTERNATIVE MEDICINES

ALTERNATIVE MEDICINE - M'S

<i>melatonin tab 1 mg</i>	QL (1 tab / 1 day), OTC
<i>melatonin tab 3 mg</i>	QL (1 tab / 1 day), OTC
<i>melatonin tab 5 mg</i>	QL (1 tab / 1 day), OTC

AMINOGLYCOSIDES

AMINOGLYCOSIDES

<i>gentamicin sulfate inj 40 mg/ml</i>	
<i>tobramycin sulfate for inj 1.2 gm</i>	

ANALGESICS - ANTI-INFLAMMATORY

NONSTEROIDAL ANTI-INFLAMMATORY AGENTS (NSAIDS)

<i>flurbiprofen tab 50 mg</i>	QL (4 tabs / 1 day)
<i>ibuprofen cap 200 mg</i>	QL (4 caps / 1 day), OTC
<i>ibuprofen chew tab 100 mg</i>	QL (6 tabs / 1 day), OTC
<i>ibuprofen susp 40 mg/ml</i>	QL (160 mL / 1 day), OTC
<i>ibuprofen susp 100 mg/5ml</i>	QL (160 mL / 1 day)
<i>ibuprofen tab 100 mg</i>	QL (4 tabs / 1 day), OTC
<i>ibuprofen tab 200 mg</i>	QL (4 tabs / 1 day), OTC
<i>ketorolac tromethamine im inj 60 mg/2ml (30 mg/ml)</i>	
<i>ketorolac tromethamine inj 30 mg/ml</i>	

PYRIMIDINE SYNTHESIS INHIBITORS

<i>leflunomide tab 10 mg</i>	QL (1 tab / 1 day)
<i>leflunomide tab 20 mg</i>	QL (1 tab / 1 day)

ANALGESICS - NONNARCOTIC

ANALGESIC COMBINATIONS

<i>aspirin-acetaminophen-caffeine tab 250-250-65 mg</i>	QL (100 tabs / 24 days), OTC
---	------------------------------

ANALGESICS OTHER

<i>acetaminophen chew tab 80 mg</i>	QL (6 tabs / 1 day), OTC
<i>acetaminophen chew tab 160 mg</i>	QL (6 tabs / 1 day), OTC
<i>acetaminophen disintegrating tab 80 mg</i>	QL (50 tabs / 1 day), OTC
<i>acetaminophen disintegrating tab 160 mg</i>	QL (25 tabs / 1 day), OTC
<i>acetaminophen elixir 160 mg/5ml</i>	OTC
<i>acetaminophen liquid 160 mg/5ml</i>	OTC
<i>acetaminophen liquid 167 mg/5ml</i>	OTC
<i>acetaminophen soln 160 mg/5ml</i>	OTC

Drug Name	Requirements/Limits
<i>acetaminophen suppos 120 mg</i>	QL (34 supp / 1 day), OTC
<i>acetaminophen suppos 650 mg</i>	QL (6 supp / 1 day), OTC
<i>acetaminophen susp 160 mg/5ml</i>	OTC
<i>acetaminophen tab 325 mg</i>	QL (12 tabs / 1 day), OTC
<i>acetaminophen tab 500 mg</i>	QL (8 tabs / 1 day), OTC
<i>acetaminophen tab er 650 mg</i>	QL (6 tabs / 1 day), OTC
<i>clonidine hcl inj (for epidural infusion) 500 mcg/ml</i>	
FEVERALL INF SUP 80MG	QL (50 supp / 1 day), OTC

SALICYLATES

<i>aspirin chew tab 81 mg</i>	QL (1 tab / 1 day), OTC
<i>aspirin tab 325 mg</i>	QL (12 tabs / 1 day), OTC
<i>aspirin tab delayed release 81 mg</i>	QL (1 tab / 1 day), OTC
<i>aspirin tab delayed release 325 mg</i>	QL (12 tabs / 1 day), OTC
<i>salsalate tab 500 mg</i>	QL (4 tabs / 1 day)
<i>salsalate tab 750 mg</i>	QL (4 tabs / 1 day)

ANDROGENS-ANABOLIC

ANDROGENS

<i>danazol cap 100 mg</i>	
<i>danazol cap 200 mg</i>	
<i>testosterone cypionate im inj in oil 100 mg/ml</i>	
<i>testosterone cypionate im inj in oil 200 mg/ml</i>	
<i>testosterone enanthate im inj in oil 200 mg/ml</i>	

ANORECTAL AND RELATED PRODUCTS

INTRARECTAL STEROIDS

<i>hydrocortisone enema 100 mg/60ml</i>	QL (1680 mL / 24 days)
---	------------------------

RECTAL COMBINATIONS

<i>hydrocortisone acetate w/ pramoxine perianal cream 1-1%</i>	
<i>pramox-pe-glycerin-petrolatum perianal cream 1-0.25-14.4-15%</i>	OTC

RECTAL LOCAL ANESTHETICS

<i>dibucaine perianal ointment 1%</i>	OTC
---------------------------------------	-----

VASODILATING AGENTS

RECTIV OIN 0.4%	
-----------------	--

ANTACIDS

ANTACID COMBINATIONS

<i>alum & mag hydroxide-simethicone chew tab 200-200-25 mg</i>	OTC
<i>alum & mag hydroxide-simethicone susp 200-200-20 mg/5ml</i>	OTC
<i>alum & mag hydroxide-simethicone susp 400-400-40 mg/5ml</i>	OTC
<i>aluminum hydroxide-magnesium carbonate chew tab 160-105 mg</i>	OTC

Drug Name	Requirements/Limits
<i>aluminum hydroxide-magnesium carbonate susp 95-358 mg/15ml</i>	OTC
<i>aluminum hydroxide-magnesium trisilicate chew tab 80-20 mg</i>	OTC
<i>calcium carbonate-mag hydroxide susp 400-135 mg/5ml</i>	OTC
ANTACIDS - BICARBONATE	
<i>sodium bicarbonate tab 325 mg</i>	OTC
<i>sodium bicarbonate tab 650 mg</i>	OTC
ANTACIDS - CALCIUM SALTS	
<i>CALCIUM CARB TAB 648MG</i>	OTC
<i>calcium carbonate (antacid) chew tab 400 mg</i>	OTC
<i>calcium carbonate (antacid) chew tab 500 mg</i>	OTC
<i>calcium carbonate (antacid) chew tab 750 mg</i>	OTC
<i>calcium carbonate (antacid) chew tab 1000 mg</i>	OTC
<i>calcium carbonate (antacid) susp 1250 mg/5ml</i>	OTC
ANTACIDS - MAGNESIUM SALTS	
<i>magnesium oxide tab 400 mg</i>	OTC
<i>magnesium oxide tab 420 mg</i>	OTC
ANTHELMINTICS	
ANTHELMINTICS	
<i>albendazole tab 200 mg</i>	PA
<i>EMVERM CHW 100MG</i>	
<i>ivermectin tab 3 mg</i>	QL (10 tabs / 1 day)
<i>pyrantel pamoate susp 144 mg/ml (50 mg/ml base equiv)</i>	OTC
ANTI-INFECTIVE AGENTS - MISC.	
ANTI-INFECTIVE AGENTS - MISC.	
<i>trimethoprim tab 100 mg</i>	QL (6 tabs / 1 day)
ANTI-INFECTIVE MISC. - COMBINATIONS	
<i>*methenamine-hyos-meth blue-sod phos-phen sal tab 81.6 mg***</i>	
<i>methenamine-hyosc-meth blue-benz acid-phenyl sal tab 81.6mg</i>	
<i>*methenamine-hyoscamine-meth blue-sod phos tab 81.6 mg***</i>	
ANTIPROTOZOAL AGENTS	
<i>ALINIA SUS 100/5ML</i>	
<i>atovaquone susp 750 mg/5ml</i>	PA
CARBAPENEMS	
<i>ertapenem sodium for inj 1 gm (base equivalent)</i>	
GLYCOPEPTIDES	
<i>vancomycin hcl for iv soln 1 gm (base equivalent)</i>	
<i>vancomycin hcl for iv soln 5 gm (base equivalent)</i>	

Drug Name	Requirements/Limits
<i>vancomycin hcl for iv soln 500 mg (base equivalent)</i>	
LEPROSTATICS	
<i>dapsone tab 25 mg</i>	QL (4 tabs / 1 day)
<i>dapsone tab 100 mg</i>	QL (3 tabs / 1 day)
LINCOSAMIDES	
<i>clindamycin hcl cap 75 mg</i>	
<i>clindamycin hcl cap 150 mg</i>	QL (8 caps / 1 day)
<i>clindamycin hcl cap 300 mg</i>	QL (6 caps / 1 day)
<i>clindamycin palmitate hcl for soln 75 mg/5ml (base equiv)</i>	AGE
MONOBACTAMS	
<i>aztreonam for inj 1 gm</i>	
POLYMYXINS	
<i>colistimethate sod for inj 150 mg (colistin base activity)</i>	
URINARY ANTI-INFECTIVES	
<i>methenamine hippurate tab 1 gm</i>	
<i>methenamine mandelate tab 1 gm</i>	
<i>nitrofurantoin macrocrystalline cap 25 mg</i>	QL (4 caps / 1 day), AGE
<i>nitrofurantoin macrocrystalline cap 50 mg</i>	QL (2 caps / 1 day), AGE
<i>nitrofurantoin macrocrystalline cap 100 mg</i>	QL (4 caps / 1 day), AGE
<i>nitrofurantoin monohydrate macrocrystalline cap 100 mg</i>	QL (2 caps / 1 day), AGE
<i>nitrofurantoin susp 25 mg/5ml</i>	QL (40 mL / 1 day), AGE
ANTIANGINAL AGENTS	
NITRATES	
<i>isosorbide dinitrate tab 5 mg</i>	QL (4 tabs / 1 day)
<i>isosorbide dinitrate tab 10 mg</i>	QL (4 tabs / 1 day)
<i>isosorbide dinitrate tab 20 mg</i>	QL (6 tabs / 1 day)
<i>isosorbide dinitrate tab 30 mg</i>	QL (4 tabs / 1 day)
<i>isosorbide mononitrate tab 10 mg</i>	QL (3 tabs / 1 day)
<i>isosorbide mononitrate tab 20 mg</i>	QL (2 tabs / 1 day)
<i>isosorbide mononitrate tab er 24hr 30 mg</i>	QL (2 tabs / 1 day)
<i>isosorbide mononitrate tab er 24hr 60 mg</i>	QL (2 tabs / 1 day)
<i>isosorbide mononitrate tab er 24hr 120 mg</i>	QL (2 tabs / 1 day)
<i>nitroglycerin sl tab 0.3 mg</i>	QL (10 tabs / 1 day)
<i>nitroglycerin sl tab 0.4 mg</i>	QL (10 tabs / 1 day)
<i>nitroglycerin sl tab 0.6 mg</i>	QL (10 tabs / 1 day)
<i>nitroglycerin td patch 24hr 0.1 mg/hr</i>	QL (1 patch / 1 day)
<i>nitroglycerin td patch 24hr 0.2 mg/hr</i>	QL (1 patch / 1 day)
<i>nitroglycerin td patch 24hr 0.4 mg/hr</i>	QL (1 patch / 1 day)
<i>nitroglycerin td patch 24hr 0.6 mg/hr</i>	QL (1 patch / 1 day)

Drug Name	Requirements/Limits
ANTI-ANXIETY AGENTS	
ANTI-ANXIETY AGENTS - MISC.	
<i>hydroxyzine hcl im soln 25 mg/ml</i>	
<i>hydroxyzine hcl syrup 10 mg/5ml</i>	QL (60 mL / 1 day), AGE
<i>hydroxyzine hcl tab 10 mg</i>	QL (8 tabs / 1 day), AGE
<i>hydroxyzine hcl tab 25 mg</i>	QL (8 tabs / 1 day), AGE
<i>hydroxyzine hcl tab 50 mg</i>	QL (8 tabs / 1 day), AGE
<i>hydroxyzine pamoate cap 25 mg</i>	QL (8 caps / 1 day), AGE
<i>hydroxyzine pamoate cap 50 mg</i>	QL (8 caps / 1 day), AGE
<i>hydroxyzine pamoate cap 100 mg</i>	QL (4 caps / 1 day), AGE
ANTI-ASTHMATIC AND BRONCHODILATOR AGENTS	
ANTI-INFLAMMATORY AGENTS	
<i>cromolyn sodium soln nebu 20 mg/2ml</i>	QL (8 mL / 1 day)
ANTI-ASTHMATIC - MONOCLONAL ANTIBODIES	
XOLAIR INJ 75/0.5	PA, QL (5 syringes / 22 days)
XOLAIR INJ 150MG/ML	PA, QL (5 syringes / 22 days)
XOLAIR SOL 150MG	PA, QL (5 vials / 22 days)
XANTHINES	
<i>theophylline soln 80 mg/15ml</i>	
<i>theophylline tab er 12hr 300 mg</i>	QL (4 tabs / 1 day)
<i>theophylline tab er 12hr 450 mg</i>	QL (2 tabs / 1 day)
<i>theophylline tab er 24hr 400 mg</i>	QL (3 tabs / 1 day)
<i>theophylline tab er 24hr 600 mg</i>	QL (3 tabs / 1 day)
ANTICOAGULANTS	
HEPARINS AND HEPARINOID-LIKE AGENTS	
<i>heparin sodium (porcine) inj 1000 unit/ml</i>	
<i>heparin sodium (porcine) inj 5000 unit/ml</i>	
<i>heparin sodium (porcine) inj 10000 unit/ml</i>	
<i>heparin sodium (porcine) inj 20000 unit/ml</i>	
ANTIDIABETICS	
DIABETIC OTHER	
RA GLUCOSE CHW TROP FRT	QL (100 ea / 24 days), OTC
SM GLUCOSE CHW SOUR APP	QL (100 tabs / 24 days), OTC
ANTIDIARRHEAL/PROBIOTIC AGENTS	
ANTIDIARRHEAL/PROBIOTIC AGENTS - MISC.	
<i>bismuth subsalicylate chew tab 262 mg</i>	OTC
<i>bismuth subsalicylate susp 262 mg/15ml</i>	OTC
<i>bismuth subsalicylate susp 525 mg/15ml</i>	OTC
<i>bismuth subsalicylate tab 262 mg</i>	OTC

Drug Name	Requirements/Limits
ANTIPERISTALTIC AGENTS	
<i>loperamide hcl liq 1 mg/5ml (0.2 mg/ml)</i>	QL (40 mL / 1 day), OTC
<i>loperamide hcl liq 1 mg/7.5ml</i>	OTC
<i>loperamide hcl tab 2 mg</i>	QL (8 tabs / 1 day), OTC
ANTIDOTES AND SPECIFIC ANTAGONISTS	
OPIOID ANTAGONISTS	
<i>naloxone hcl soln prefilled syringe 2 mg/2ml</i>	
NARCAN SPR	
ANTIEMETICS	
ANTIEMETICS - ANTICHOLINERGIC	
<i>dimenhydrinate tab 50 mg</i>	QL (6 tabs / 1 day), OTC
<i>meclizine hcl chew tab 25 mg</i>	QL (4 ea / 1 day), OTC
ANTIEMETICS - MISCELLANEOUS	
<i>*fructose-dextrose-phosphoric acid oral soln***</i>	OTC
ANTIFUNGALS	
IMIDAZOLE-RELATED ANTIFUNGALS	
<i>voriconazole for inj 200 mg</i>	QL (30 vials / 24 days)
ANTIHISTAMINES	
ANTIHISTAMINES - ALKYLAMINES	
<i>chlorpheniramine maleate syrup 2 mg/5ml</i>	OTC
<i>chlorpheniramine maleate tab 4 mg</i>	QL (6 tabs / 1 day), OTC
<i>chlorpheniramine maleate tab er 12 mg</i>	QL (2 tabs / 1 day), OTC
ANTIHISTAMINES - ETHANOLAMINES	
<i>carbinoxamine maleate soln 4 mg/5ml</i>	
<i>carbinoxamine maleate tab 4 mg</i>	
<i>clemastine fumarate tab 1.34 mg (1 mg base equiv)</i>	QL (2 tabs / 1 day), OTC
<i>clemastine fumarate tab 2.68 mg</i>	QL (3 tabs / 1 day)
<i>diphenhydramine hcl cap 25 mg</i>	QL (6 caps / 1 day), AGE, OTC
<i>diphenhydramine hcl cap 50 mg</i>	QL (6 caps / 1 day), AGE, OTC
<i>diphenhydramine hcl chew tab 12.5 mg</i>	QL (6 ea / 1 day), AGE, OTC
<i>diphenhydramine hcl elixir 12.5 mg/5ml</i>	QL (80 mL / 1 day), AGE, OTC
<i>diphenhydramine hcl inj 50 mg/ml</i>	AGE
<i>diphenhydramine hcl liquid 12.5 mg/5ml</i>	QL (60 mL / 1 day), AGE, OTC
<i>diphenhydramine hcl tab 25 mg</i>	QL (6 tabs / 1 day), AGE, OTC
<i>diphenhydramine hcl tab disint 12.5 mg</i>	QL (6 tabs / 1 day), AGE, OTC
ANTIHISTAMINES - NON-SEDATING	
<i>cetirizine hcl cap 10 mg</i>	QL (1 cap / 1 day), OTC

Drug Name	Requirements/Limits
<i>fexofenadine hcl susp 30 mg/5ml (6 mg/ml)</i>	QL (360 mL / 24 days), OTC
<i>fexofenadine hcl tab 60 mg</i>	QL (2 tabs / 1 day), OTC
<i>fexofenadine hcl tab 180 mg</i>	QL (1 tab / 1 day), OTC
<i>loratadine cap 10 mg</i>	QL (1 cap / 1 day), OTC
<i>loratadine chew tab 5 mg</i>	QL (1 ea / 1 day), OTC
<i>loratadine syrup 5 mg/5ml</i>	QL (10 mL / 1 day), AGE, OTC

ANTIHIISTAMINES - PHENOTHIAZINES

<i>promethazine hcl inj 25 mg/ml</i>	QL (100 vials / 1 day), AGE
<i>promethazine hcl inj 50 mg/ml</i>	QL (50 vials / 1 day), AGE

ANTIHIISTAMINES - PIPERIDINES

<i>cyproheptadine hcl syrup 2 mg/5ml</i>	QL (20 mL / 1 day), AGE
<i>cyproheptadine hcl tab 4 mg</i>	QL (6 tabs / 1 day), AGE

ANTIHYPERTENSIVES

ANTIADRENERGIC ANTIHYPERTENSIVES

<i>clonidine hcl tab 0.1 mg</i>	QL (6 tabs / 1 day)
<i>clonidine hcl tab 0.2 mg</i>	QL (6 tabs / 1 day)
<i>clonidine hcl tab 0.3 mg</i>	QL (4 tabs / 1 day)
<i>clonidine td patch weekly 0.1 mg/24hr</i>	QL (4 patches / 22 days)
<i>clonidine td patch weekly 0.2 mg/24hr</i>	QL (4 patches / 22 days)
<i>clonidine td patch weekly 0.3 mg/24hr</i>	QL (4 patches / 22 days)
<i>guanfacine hcl tab 1 mg</i>	QL (4 tabs / 1 day)
<i>guanfacine hcl tab 2 mg</i>	QL (2 tabs / 1 day)
<i>methyldopa tab 250 mg</i>	QL (4 tabs / 1 day), AGE
<i>methyldopa tab 500 mg</i>	QL (6 tabs / 1 day), AGE
<i>prazosin hcl cap 1 mg</i>	QL (6 caps / 1 day)
<i>prazosin hcl cap 2 mg</i>	QL (6 caps / 1 day)
<i>prazosin hcl cap 5 mg</i>	QL (6 caps / 1 day)

SELECTIVE ALDOSTERONE RECEPTOR ANTAGONISTS (SARAS)

<i>eplerenone tab 25 mg</i>	QL (1 tab / 1 day)
<i>eplerenone tab 50 mg</i>	QL (1 tab / 1 day)

VASODILATORS

<i>hydralazine hcl tab 10 mg</i>	QL (10 ea / 1 day)
<i>hydralazine hcl tab 25 mg</i>	QL (4 ea / 1 day)
<i>hydralazine hcl tab 50 mg</i>	QL (8 ea / 1 day)
<i>hydralazine hcl tab 100 mg</i>	QL (3 tabs / 1 day)
<i>minoxidil tab 2.5 mg</i>	QL (5 tabs / 1 day)
<i>minoxidil tab 10 mg</i>	QL (5 tabs / 1 day)

ANTIMALARIALS

ANTIMALARIAL COMBINATIONS

<i>atovaquone-proguanil hcl tab 250-100 mg</i>	
--	--

ANTIMALARIALS

<i>chloroquine phosphate tab 250 mg</i>	QL (10 tabs / 24 days)
<i>chloroquine phosphate tab 500 mg</i>	QL (5 tabs / 24 days)

Drug Name	Requirements/Limits
<i>hydroxychloroquine sulfate tab 200 mg</i>	QL (4 tabs / 1 day)
<i>mefloquine hcl tab 250 mg</i>	QL (4 ea / 1 day)
<i>quinine sulfate cap 324 mg</i>	

ANTIMYASTHENIC/CHOLINERGIC AGENTS

ANTIMYASTHENIC/CHOLINERGIC AGENTS

<i>pyridostigmine bromide oral soln 60 mg/5ml</i>	
<i>pyridostigmine bromide tab 60 mg</i>	QL (6 tabs / 1 day)
<i>pyridostigmine bromide tab er 180 mg</i>	

ANTIMYCOBACTERIAL AGENTS

ANTIMYCOBACTERIAL AGENTS

<i>ethambutol hcl tab 100 mg</i>	QL (5 tabs / 1 day)
<i>ethambutol hcl tab 400 mg</i>	QL (5 tabs / 1 day)
<i>isoniazid syrup 50 mg/5ml</i>	QL (30 mL / 1 day)
<i>isoniazid tab 100 mg</i>	QL (6 tabs / 1 day)
<i>isoniazid tab 300 mg</i>	QL (3 tabs / 1 day)
PRIFTIN TAB 150MG	QL (1.143 tabs / 1 day)
<i>pyrazinamide tab 500 mg</i>	QL (6 tabs / 1 day)
<i>rifabutin cap 150 mg</i>	
<i>rifampin cap 150 mg</i>	QL (8 caps / 1 day)
<i>rifampin cap 300 mg</i>	QL (4 caps / 1 day)

ANTINEOPLASTICS AND ADJUNCTIVE THERAPIES

ALKYLATING AGENTS

GLEOSTINE CAP 10MG	
GLEOSTINE CAP 40MG	
GLEOSTINE CAP 100MG	

ANTIMETABOLITES

<i>mercaptopurine tab 50 mg</i>	
<i>methotrexate sodium inj 50 mg/2ml (25 mg/ml)</i>	QL (5 vials / 24 days)
<i>methotrexate sodium inj 250 mg/10ml (25 mg/ml)</i>	QL (1 vial / 24 days)
<i>methotrexate sodium inj pf 50 mg/2ml (25 mg/ml)</i>	QL (5 vials / 24 days)
<i>methotrexate sodium inj pf 250 mg/10ml (25 mg/ml)</i>	QL (1 vial / 24 days)
<i>methotrexate sodium inj pf 1000 mg/40ml (25 mg/ml)</i>	QL (0.25 vials / 24 days)
<i>methotrexate sodium tab 2.5 mg (base equiv)</i>	
TREXALL TAB 5MG	
TREXALL TAB 15MG	

ANTINEOPLASTIC - HORMONAL AND RELATED AGENTS

<i>anastrozole tab 1 mg</i>	
DEPO-PROVERA INJ 400/ML	
ELIGARD INJ 7.5MG	PA
ELIGARD INJ 22.5MG	PA
ELIGARD INJ 30MG	PA
ELIGARD INJ 45MG	PA

Drug Name	Requirements/Limits
<i>letrozole tab 2.5 mg</i>	
<i>leuprolide acetate inj kit 5 mg/ml</i>	PA
LUPRON DEPOT INJ 11.25MG	PA, QL (1 kit / 67 days)
LUPRON DEPOT INJ 22.5MG	PA, QL (1 kit / 67 days)
LYSODREN TAB 500MG	
<i>tamoxifen citrate tab 10 mg (base equivalent)</i>	
<i>tamoxifen citrate tab 20 mg (base equivalent)</i>	
ANTINEOPLASTICS MISC.	
INTRON A INJ 10MU	PA
INTRON A INJ 25MU	PA
MATULANE CAP 50MG	PA
<i>tretinoin cap 10 mg</i>	PA
CHEMOTHERAPY RESCUE/ANTIDOTE AGENTS	
<i>leucovorin calcium tab 5 mg</i>	
<i>leucovorin calcium tab 10 mg</i>	
<i>leucovorin calcium tab 15 mg</i>	
<i>leucovorin calcium tab 25 mg</i>	
MITOTIC INHIBITORS	
<i>etoposide cap 50 mg</i>	PA
ANTIPSYCHOTICS/ANTIMANIC AGENTS	
ANTIMANIC AGENTS	
<i>lithium carbonate cap 150 mg</i>	QL (12 caps / 1 day), AGE
<i>lithium carbonate cap 300 mg</i>	QL (6 caps / 1 day), AGE
<i>lithium carbonate cap 600 mg</i>	QL (3 caps / 1 day)
<i>lithium carbonate tab 300 mg</i>	QL (6 tabs / 1 day)
<i>lithium carbonate tab er 300 mg</i>	QL (6 tabs / 1 day), AGE
<i>lithium carbonate tab er 450 mg</i>	QL (4 tabs / 1 day), AGE
LITHIUM SOL 8MEQ/5ML	
PHENOTHIAZINES	
<i>fluphenazine hcl inj 2.5 mg/ml</i>	
ANTISEPTICS & DISINFECTANTS	
CHLORINE ANTISEPTICS	
<i>chlorhexidine gluconate liquid 4%</i>	OTC
ANTIVIRALS	
CMV AGENTS	
<i>valganciclovir hcl for soln 50 mg/ml (base equiv)</i>	PA
<i>valganciclovir hcl tab 450 mg (base equivalent)</i>	PA
CARDIOTONICS	
CARDIAC GLYCOSIDES	
<i>digoxin oral soln 0.05 mg/ml</i>	AGE
<i>digoxin tab 125 mcg (0.125 mg)</i>	QL (1 tab / 1 day)
<i>digoxin tab 250 mcg (0.25 mg)</i>	QL (1 tab / 1 day)

Drug Name	Requirements/Limits
CARDIOVASCULAR AGENTS - MISC.	
PERIPHERAL VASODILATORS	
<i>inositol niacinate cap 500 mg</i>	OTC
PROSTAGLANDIN VASODILATORS	
<i>treprostinil inj soln 20 mg/20ml (1 mg/ml)</i>	PA
<i>treprostinil inj soln 50 mg/20ml (2.5 mg/ml)</i>	PA
<i>treprostinil inj soln 100 mg/20ml (5 mg/ml)</i>	PA
<i>treprostinil inj soln 200 mg/20ml (10 mg/ml)</i>	PA
CEPHALOSPORINS	
CEPHALOSPORINS - 1ST GENERATION	
<i>cefazolin sodium for inj 1 gm</i>	
<i>cefazolin sodium for inj 10 gm</i>	
CEPHALOSPORINS - 3RD GENERATION	
<i>ceftriaxone sodium for inj 1 gm</i>	
<i>ceftriaxone sodium for inj 2 gm</i>	
<i>ceftriaxone sodium for inj 250 mg</i>	
<i>ceftriaxone sodium for inj 500 mg</i>	
CONTRACEPTIVES	
COMBINATION CONTRACEPTIVES - ORAL	
<i>desogest-eth estrad & eth estrad tab 0.15-0.02/0.01 mg(21/5)</i>	QL (1.34 tabs / 1 day)
<i>desogest-ethin est tab 0.1-0.025/0.125-0.025/0.15-0.025mg-mg</i>	QL (1.34 tabs / 1 day)
<i>desogestrel & ethinyl estradiol tab 0.15 mg-30 mcg</i>	QL (1.34 tabs / 1 day)
<i>drospirenone-ethinyl estrad-levomefolate tab 3-0.02-0.451 mg</i>	QL (1.34 tabs / 1 day)
<i>drospirenone-ethinyl estradiol tab 3-0.02 mg</i>	QL (1.34 tabs / 1 day)
<i>drospirenone-ethinyl estradiol tab 3-0.03 mg</i>	QL (1.34 tabs / 1 day)
<i>ethynodiol diacetate & ethinyl estradiol tab 1 mg-35 mcg</i>	QL (1.34 tabs / 1 day)
<i>ethynodiol diacetate & ethinyl estradiol tab 1 mg-50 mcg</i>	QL (1.34 tabs / 1 day)
<i>levonor-eth est tab 0.15-0.02/0.025/0.03 mg & eth est 0.01 mg</i>	QL (91 tabs / 72 days)
<i>levonorg-eth est tab 0.1-0.02mg(84) & eth est tab 0.01mg(7)</i>	QL (1.08 tabs / 1 day)
<i>levonorg-eth est tab 0.15-0.03mg(84) & eth est tab 0.01mg(7)</i>	QL (1.08 tabs / 1 day)
<i>levonorgestrel & ethinyl estradiol (91-day) tab 0.15-0.03 mg</i>	QL (1.08 tabs / 1 day)
<i>levonorgestrel & ethinyl estradiol tab 0.1 mg-20 mcg</i>	QL (1.34 tabs / 1 day)
<i>levonorgestrel & ethinyl estradiol tab 0.15 mg-30 mcg</i>	QL (1.34 tabs / 1 day)

Drug Name	Requirements/Limits
<i>levonorgestrel-eth estra tab 0.05-30/0.075-40/0.125-30mg-mcg</i>	QL (1.34 tabs / 1 day)
<i>levonorgestrel-ethinyl estradiol (continuous) tab 90-20 mcg</i>	QL (1.34 tabs / 1 day)
LO LOESTRIN TAB 1-10-10	QL (1.34 tabs / 1 day)
NATAZIA TAB	QL (1.34 tabs / 1 day)
<i>norethindrone & ethinyl estradiol tab 0.4 mg-35 mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone & ethinyl estradiol tab 0.5 mg-35 mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone & ethinyl estradiol tab 1 mg-35 mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone & ethinyl estradiol-fe chew tab 0.4 mg-35 mcg</i>	QL (1.34 ea / 1 day)
<i>norethindrone & ethinyl estradiol-fe chew tab 0.8 mg-25 mcg</i>	QL (1.34 ea / 1 day)
<i>norethindrone ac-ethinyl estrad-fe tab 1-20/1-30/1-35 mg-mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone ace & ethinyl estradiol tab 1 mg-20 mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone ace & ethinyl estradiol tab 1.5 mg-30 mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone ace & ethinyl estradiol-fe tab 1 mg-20 mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone ace & ethinyl estradiol-fe tab 1.5 mg-30 mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone ace-ethinyl estradiol-fe tab 1 mg-20 mcg (24)</i>	QL (1.34 tabs / 1 day)
<i>norethindrone-eth estradiol tab 0.5-35/0.75-35/1-35 mg-mcg</i>	QL (1.34 tabs / 1 day)
<i>norethindrone-eth estradiol tab 0.5-35/1-35/0.5-35 mg-mcg</i>	QL (1.34 tabs / 1 day)
<i>norgestimate & ethinyl estradiol tab 0.25 mg-35 mcg</i>	QL (1.34 tabs / 1 day)
<i>norgestimate-eth estrad tab 0.18-25/0.215-25/0.25-25 mg-mcg</i>	QL (1.34 tabs / 1 day)
<i>norgestimate-eth estrad tab 0.18-35/0.215-35/0.25-35 mg-mcg</i>	QL (1.34 tabs / 1 day)
<i>norgestrel & ethinyl estradiol tab 0.3 mg-30 mcg</i>	QL (1.34 tabs / 1 day)
COMBINATION CONTRACEPTIVES - TRANSDERMAL	
<i>norelgestromin-ethinyl estradiol td ptwk 150-35 mcg/24hr</i>	QL (0.143 patches / 1 day)
COMBINATION CONTRACEPTIVES - VAGINAL	
<i>etonogestrel-ethinyl estradiol va ring 0.120-0.015 mg/24hr</i>	QL (0.05 rings / 1 day)
COPPER CONTRACEPTIVES - IUD	
PARAGARD IUD T380A	QL (1 per lifetime)

Drug Name	Requirements/Limits
EMERGENCY CONTRACEPTIVES	
ELLA TAB 30MG	QL (1 tab / 24 days)
levonorgestrel tab 1.5 mg	QL (1 tab / 24 days), OTC
PROGESTIN CONTRACEPTIVES - INJECTABLE	
medroxyprogesterone acetate im susp 150 mg/ml	QL (1 injection / 67 days)
medroxyprogesterone acetate im susp prefilled syr 150 mg/ml	QL (1 injection / 67 days)
PROGESTIN CONTRACEPTIVES - IUD	
KYLEENA IUD 19.5MG	QL (1 per lifetime)
LILETTA IUD 52MG	QL (1 per lifetime)
MIRENA IUD SYSTEM	QL (1 per lifetime)
SKYLA IUD 13.5MG	QL (1 per lifetime)
PROGESTIN CONTRACEPTIVES - ORAL	
norethindrone tab 0.35 mg	QL (1.34 tabs / 1 day)
CORTICOSTEROIDS	
GLUCOCORTICOSTEROIDS	
dexamethasone sodium phosphate inj 4 mg/ml	
dexamethasone sodium phosphate inj 20 mg/5ml	
dexamethasone sodium phosphate inj 120 mg/30ml	
methylprednisolone acetate inj susp 40 mg/ml	
methylprednisolone acetate inj susp 80 mg/ml	
methylprednisolone sod succ for inj 40 mg (base equiv)	
methylprednisolone sod succ for inj 125 mg (base equiv)	
methylprednisolone sod succ for inj 1000 mg (base equiv)	
MINERALOCORTICOIDS	
fludrocortisone acetate tab 0.1 mg	QL (5 tabs / 1 day)
COUGH/COLD/ALLERGY	
ANTITUSSIVES	
benzonatate cap 100 mg	QL (6 caps / 1 day)
benzonatate cap 200 mg	QL (5 caps / 1 day)
dextromethorphan hbr liquid 15 mg/5ml	OTC
hydrocodone w/ homatropine syrup 5-1.5 mg/5ml	QL (60 mL / 1 day)
COUGH/COLD/ALLERGY COMBINATIONS	
brompheniramine & phenylephrine elixir 1-2.5 mg/5ml	QL (480 mL / 24 days), OTC
brompheniramine & pseudoephedrine elixir 1-15 mg/5ml	QL (480 mL / 24 days), OTC
cetirizine-pseudoephedrine tab er 12hr 5-120 mg	QL (2 ea / 1 day), AGE, OTC
dextromethorphan-guaifenesin liquid 5-100 mg/5ml	QL (480 mL / 24 days), OTC

Drug Name	Requirements/Limits
<i>dextromethorphan-guaifenesin liquid 10-100 mg/5ml</i>	QL (240 mL / 24 days), OTC
<i>dextromethorphan-guaifenesin liquid 10-200 mg/5ml</i>	QL (240 mL / 24 days), OTC
<i>dextromethorphan-guaifenesin syrup 10-100 mg/5ml</i>	QL (180 mL / 24 days), OTC
<i>dextromethorphan-guaifenesin tab er 12hr 30-600 mg</i>	QL (2 ea / 1 day), OTC
<i>dextromethorphan-guaifenesin tab er 12hr 60-1200 mg</i>	QL (2 ea / 1 day), OTC
<i>diphenhydramine-phenylephrine liq 6.25-2.5 mg/5ml</i>	QL (180 mL / 24 days), OTC
<i>fexofenadine-pseudoephedrine tab er 12hr 60-120 mg</i>	QL (2 ea / 1 day), AGE, OTC
<i>guaifenesin-codeine soln 100-10 mg/5ml</i>	QL (60 mL / 1 day), AGE, OTC
<i>hydrocod polst-chlorphen polst er susp 10-8 mg/5ml</i>	QL (120 mL / 24 days)
MUCINEX CGH GRA 5-100MG	QL (36 packets / 24 days), OTC
<i>phenylephrine w/ acetaminophen tab 5-325 mg</i>	QL (24 tabs / 24 days), OTC
<i>phenylephrine w/ dm-gg liqd 5-10-100 mg/5ml</i>	QL (480 mL / 24 days), OTC
<i>phenylephrine w/ dm-gg syrup 5-10-100 mg/5ml</i>	QL (480 mL / 24 days), OTC
<i>phenylephrine-brompheniramine-dm liquid 2.5-1-5 mg/5ml</i>	QL (480 mL / 24 days), OTC
<i>promethazine & phenylephrine syrup 6.25-5 mg/5ml</i>	QL (60 mL / 1 day), AGE
<i>promethazine w/ codeine syrup 6.25-10 mg/5ml</i>	QL (240 mL / 24 days), AGE
<i>promethazine-dm syrup 6.25-15 mg/5ml</i>	QL (180 mL / 24 days), AGE
<i>promethazine-phenylephrine-codeine syrup 6.25-5-10 mg/5ml</i>	QL (60 mL / 1 day), AGE
<i>pseudoephed-bromphen-dm syrup 30-2-10 mg/5ml</i>	QL (60 mL / 1 day)
<i>pseudoephedrine w/ cod-gg soln 30-10-100 mg/5ml</i>	QL (60 mL / 1 day), OTC
<i>pseudoephedrine-guaifenesin tab er 12hr 60-600 mg</i>	QL (4 ea / 1 day), AGE, OTC
EXPECTORANTS	
<i>guaifenesin liquid 100 mg/5ml</i>	AGE, OTC
<i>guaifenesin syrup 100 mg/5ml</i>	AGE, OTC
<i>guaifenesin tab 200 mg</i>	AGE, OTC
<i>guaifenesin tab 400 mg</i>	AGE, OTC
<i>guaifenesin tab er 12hr 600 mg</i>	QL (2 tabs / 1 day), OTC
<i>guaifenesin tab er 12hr 1200 mg</i>	QL (60 tabs / 24 days), OTC
MUCINEX/KIDS GRA 100MG	QL (36 packets / 24 days), OTC

Drug Name	Requirements/Limits
MISC. RESPIRATORY INHALANTS	
<i>sodium chloride soln nebu 0.9%</i>	
<i>sodium chloride soln nebu 3%</i>	
<i>sodium chloride soln nebu 7%</i>	
MUCOLYTICS	
<i>acetylcysteine inhal soln 10%</i>	QL (120 mL / 1 day)
<i>acetylcysteine inhal soln 20%</i>	QL (4 vials / 1 day)
DERMATOLOGICALS	
ACNE PRODUCTS	
<i>ACNE MEDICAT LOT 5%</i>	OTC
<i>ACNE MEDICAT LOT 10%</i>	OTC
<i>benzoyl peroxide cream 10%</i>	QL (141 gm / 24 days), OTC
<i>benzoyl peroxide gel 2.5%</i>	QL (60 gm / 24 days), OTC
<i>benzoyl peroxide gel 5%</i>	OTC
<i>benzoyl peroxide gel 10%</i>	OTC
<i>benzoyl peroxide liq 4%</i>	QL (204 gm / 24 days), OTC
<i>benzoyl peroxide liq 5%</i>	QL (240 gm / 24 days), OTC
ANTIBIOTICS - TOPICAL	
<i>bacitracin oint 500 unit/gm</i>	OTC
<i>bacitracin zinc oint 500 unit/gm</i>	OTC
<i>*bacitracin-polymyxin b oint***</i>	OTC
<i>*neomycin-bacitracin-polymyxin oint***</i>	OTC
<i>neomycin-bacitracin-polymyxin-pramoxine oint 1%</i>	OTC
ANTIFUNGALS - TOPICAL	
<i>miconazole nitrate aerosol pow 2%</i>	QL (133 gm / 24 days), OTC
<i>miconazole nitrate cream 2%</i>	QL (150 gm / 24 days), OTC
<i>miconazole nitrate ointment 2%</i>	QL (113 gm / 24 days), OTC
<i>miconazole nitrate powder 2%</i>	QL (90 gm / 24 days), OTC
<i>terbinafine hcl cream 1%</i>	QL (30 gm / 24 days), OTC
<i>tolnaftate aerosol pow 1%</i>	QL (133 gm / 24 days), OTC
<i>tolnaftate cream 1%</i>	QL (60 gm / 24 days), OTC
<i>tolnaftate powder 1%</i>	QL (67.5 gm / 24 days), OTC
<i>tolnaftate soln 1%</i>	QL (151 gm / 24 days), OTC
ANTI-HISTAMINES-TOPICAL	
<i>diphenhydramine hcl gel 2%</i>	QL (120 mL / 24 days), OTC
<i>diphenhydramine-zinc acetate cream 2-0.1%</i>	OTC
ANTISEBORRHEIC PRODUCTS	
<i>selenium sulfide lotion 1%</i>	OTC
<i>selenium sulfide lotion 2.5%</i>	
ANTIVIRALS - TOPICAL	
<i>docosanol cream 10%</i>	QL (2 gm / 24 days), OTC
BURN PRODUCTS	
<i>silver sulfadiazine cream 1%</i>	

Drug Name	Requirements/Limits
CORTICOSTEROIDS - TOPICAL	
<i>hydrocortisone cream 0.5%</i>	QL (60 gm / 24 days), OTC
<i>hydrocortisone lotion 1%</i>	OTC
<i>hydrocortisone oint 0.5%</i>	QL (60 gm / 24 days), OTC
<i>hydrocortisone-aloe vera cream 0.5%</i>	OTC
<i>hydrocortisone-aloe vera cream 1%</i>	OTC
EMOLLIENT/KERATOLYTIC AGENTS	
<i>urea cream 39%</i>	
<i>urea cream 45%</i>	
EMOLLIENTS	
<i>*emollient - ointment**</i>	OTC
<i>lactic acid (ammonium lactate) cream 12%</i>	QL (280 gm / 24 days), OTC
<i>lactic acid (ammonium lactate) lotion 12%</i>	QL (225 gm / 24 days), OTC
ENZYMES - TOPICAL	
SANTYL OIN 250/GM	PA, QL (60 gm / 24 days)
IMMUNOMODULATING AGENTS - TOPICAL	
<i>imiquimod cream 5%</i>	PA, QL (24 ea / 24 days)
KERATOLYTIC/ANTIMITOTIC AGENTS	
<i>podofilox soln 0.5%</i>	QL (3.5 mL / 24 days)
<i>salicylic acid film forming liquid 27.5%</i>	
<i>salicylic acid foam 6%</i>	
<i>salicylic acid gel 6%</i>	
<i>salicylic acid liquid 17%</i>	QL (15 mL / 24 days), OTC
<i>salicylic acid shampoo 6%</i>	
LOCAL ANESTHETICS - TOPICAL	
ARTH PAIN CRE 0.075%	OTC
<i>capsaicin cream 0.1%</i>	OTC
<i>capsaicin cream 0.025%</i>	OTC
<i>lidocaine cream 4%</i>	QL (90 gm / 24 days), OTC
<i>lidocaine hcl soln 4%</i>	
<i>lidocaine hcl urethral/mucosal gel 2%</i>	
<i>lidocaine hcl urethral/mucosal gel prefilled syringe 2%</i>	
<i>lidocaine oint 5%</i>	QL (50 gm / 24 days)
<i>lidocaine patch 4%</i>	QL (4 patches / 1 day), OTC
<i>lidocaine-prilocaine cream 2.5-2.5%</i>	QL (60 gm / 24 days)
MISC. TOPICAL	
DRYSOL SOL 20%	
<i>*skin protectants misc - cream***</i>	OTC
<i>zinc oxide cream 13%</i>	QL (120 gm / 24 days), OTC
<i>zinc oxide oint 20%</i>	QL (120 gm / 24 days), OTC
<i>zinc oxide oint 40%</i>	QL (120 gm / 24 days), OTC
SCABICIDES & PEDICULICIDES	
<i>permethrin aerosol 0.5%</i>	OTC

Drug Name	Requirements/Limits
<i>permethrin creme rinse 1%</i>	OTC
<i>permethrin lotion 1%</i>	OTC
<i>pyreth-piperonyl butox sham-permeth aero-nit remover gel kit</i>	OTC
<i>pyrethrins-piperonyl butoxide liq 0.33-4%</i>	OTC
<i>pyrethrins-piperonyl butoxide shampoo 0.33-4%</i>	OTC

DIAGNOSTIC PRODUCTS

DIAGNOSTIC DRUGS

THYROGEN INJ 1.1MG	PA, QL (2 vials / 180 days)
--------------------	-----------------------------

DIAGNOSTIC TESTS

ALBUSTIX TES	QL (90 strips / 24 days), OTC
CHEMSTRIP K TES	OTC
CVS KETONE TES CARE	QL (210 strips / 24 days), OTC

DIURETICS

CARBONIC ANHYDRASE INHIBITORS

<i>acetazolamide cap er 12hr 500 mg</i>	QL (4 caps / 1 day)
<i>acetazolamide tab 125 mg</i>	QL (4 tabs / 1 day)
<i>acetazolamide tab 250 mg</i>	QL (4 tabs / 1 day)
<i>methazolamide tab 25 mg</i>	

DIURETIC COMBINATIONS

<i>amiloride & hydrochlorothiazide tab 5-50 mg</i>	QL (2 tabs / 1 day)
<i>spironolactone & hydrochlorothiazide tab 25-25 mg</i>	QL (4 tabs / 1 day)
<i>triamterene & hydrochlorothiazide cap 37.5-25 mg</i>	QL (2 caps / 1 day)
<i>triamterene & hydrochlorothiazide tab 37.5-25 mg</i>	QL (4 tabs / 1 day)
<i>triamterene & hydrochlorothiazide tab 75-50 mg</i>	QL (4 tabs / 1 day)

LOOP DIURETICS

<i>bumetanide tab 0.5 mg</i>	QL (2 tabs / 1 day)
<i>bumetanide tab 1 mg</i>	QL (2 tabs / 1 day)
<i>bumetanide tab 2 mg</i>	QL (5 tabs / 1 day)
<i>furosemide inj 10 mg/ml</i>	
<i>furosemide oral soln 8 mg/ml</i>	AGE
<i>furosemide oral soln 10 mg/ml</i>	AGE
<i>furosemide tab 20 mg</i>	QL (6 tabs / 1 day)
<i>furosemide tab 40 mg</i>	QL (6 tabs / 1 day)
<i>furosemide tab 80 mg</i>	QL (6 tabs / 1 day)
<i>torseamide tab 5 mg</i>	QL (2 tabs / 1 day)
<i>torseamide tab 10 mg</i>	QL (4 tabs / 1 day)
<i>torseamide tab 20 mg</i>	QL (4 tabs / 1 day)
<i>torseamide tab 100 mg</i>	QL (2 tabs / 1 day)

POTASSIUM SPARING DIURETICS

<i>amiloride hcl tab 5 mg</i>	QL (4 tabs / 1 day)
<i>spironolactone tab 25 mg</i>	QL (8 tabs / 1 day)

Drug Name	Requirements/Limits
<i>spironolactone tab 50 mg</i>	QL (4 tabs / 1 day)
<i>spironolactone tab 100 mg</i>	QL (2 tabs / 1 day)

THIAZIDES AND THIAZIDE-LIKE DIURETICS

<i>chlorthalidone tab 25 mg</i>	QL (4 tabs / 1 day)
<i>chlorthalidone tab 50 mg</i>	QL (4 tabs / 1 day)
<i>hydrochlorothiazide cap 12.5 mg</i>	QL (2 caps / 1 day)
<i>hydrochlorothiazide tab 12.5 mg</i>	QL (2 tabs / 1 day)
<i>hydrochlorothiazide tab 25 mg</i>	QL (8 tabs / 1 day)
<i>hydrochlorothiazide tab 50 mg</i>	QL (4 tabs / 1 day)
<i>indapamide tab 1.25 mg</i>	QL (2 tabs / 1 day)
<i>indapamide tab 2.5 mg</i>	QL (2 tabs / 1 day)
<i>metolazone tab 2.5 mg</i>	QL (4 tabs / 1 day)
<i>metolazone tab 5 mg</i>	QL (4 tabs / 1 day)
<i>metolazone tab 10 mg</i>	QL (2 tabs / 1 day)

ENDOCRINE AND METABOLIC AGENTS - MISC.

INSULIN-LIKE GROWTH FACTORS (SOMATOMEDINS)

INCRELEX INJ 40MG/4ML	PA
-----------------------	----

LHRH/GNRH AGONIST ANALOG PITUITARY SUPPRESSANTS

LUPR DEP-PED INJ 3M 30MG	PA
LUPR DEP-PED INJ 7.5MG	PA
LUPR DEP-PED INJ 11.25MG	PA
LUPR DEP-PED INJ 15MG	PA
SYNAREL SOL 2MG/ML	PA

METABOLIC MODIFIERS

<i>calcitriol cap 0.5 mcg</i>	QL (4 caps / 1 day)
<i>calcitriol cap 0.25 mcg</i>	QL (4 caps / 1 day)
<i>calcitriol oral soln 1 mcg/ml</i>	
ELAPRASE INJ 6MG/3ML	PA
<i>levocarnitine oral soln 1 gm/10ml (10%)</i>	QL (60 mL / 1 day)
<i>levocarnitine tab 330 mg</i>	QL (18 tabs / 1 day)
<i>paricalcitol cap 1 mcg</i>	

POSTERIOR PITUITARY HORMONES

<i>desmopressin acetate inj 4 mcg/ml</i>	
<i>desmopressin acetate nasal spray soln 0.01%</i>	PA
<i>desmopressin acetate nasal spray soln 0.01% (refrigerated)</i>	PA
<i>desmopressin acetate tab 0.1 mg</i>	QL (4 tabs / 1 day)
<i>desmopressin acetate tab 0.2 mg</i>	QL (5 tabs / 1 day)
STIMATE SOL 1.5MG/ML	PA

PROLACTIN INHIBITORS

<i>cabergoline tab 0.5 mg</i>	
-------------------------------	--

SOMATOSTATIC AGENTS

<i>octreotide acetate inj 100 mcg/ml (0.1 mg/ml)</i>	PA
SANDOSTATIN KIT LAR 10MG	PA

Drug Name	Requirements/Limits
SANDOSTATIN KIT LAR 20MG	PA
SANDOSTATIN KIT LAR 30MG	PA

VASOPRESSIN RECEPTOR ANTAGONISTS

JYNARQUE TAB 15MG	PA, QL (1 tab / 1 day)
<i>tolvaptan tab 15 mg</i>	PA, QL (1 tab / 1 day)

ESTROGENS

ESTROGEN COMBINATIONS

<i>estradiol & norethindrone acetate tab 0.5-0.1 mg</i>	QL (1 tab / 1 day)
<i>estradiol & norethindrone acetate tab 1-0.5 mg</i>	QL (1 tab / 1 day)
<i>norethindrone acetate-ethinyl estradiol tab 0.5 mg-2.5 mcg</i>	QL (1 tab / 1 day)
<i>norethindrone acetate-ethinyl estradiol tab 1 mg-5 mcg</i>	QL (1 tab / 1 day)

ESTROGENS

<i>estradiol tab 0.5 mg</i>	QL (1 tab / 1 day), AGE
<i>estradiol tab 1 mg</i>	QL (1 tab / 1 day), AGE
<i>estradiol tab 2 mg</i>	QL (1 tab / 1 day), AGE
<i>estradiol td patch twice weekly 0.1 mg/24hr</i>	QL (8 patches / 22 days)
<i>estradiol td patch twice weekly 0.05 mg/24hr</i>	QL (8 patches / 22 days)
<i>estradiol td patch twice weekly 0.025 mg/24hr</i>	QL (8 patches / 22 days)
<i>estradiol td patch twice weekly 0.075 mg/24hr</i>	QL (8 patches / 22 days)
<i>estradiol td patch twice weekly 0.0375 mg/24hr</i>	QL (8 patches / 22 days)
<i>estradiol td patch weekly 0.1 mg/24hr</i>	QL (4 patches / 22 days)
<i>estradiol td patch weekly 0.05 mg/24hr</i>	QL (4 patches / 22 days)
<i>estradiol td patch weekly 0.06 mg/24hr</i>	QL (4 patches / 22 days)
<i>estradiol td patch weekly 0.025 mg/24hr</i>	QL (4 patches / 22 days)
<i>estradiol td patch weekly 0.075 mg/24hr</i>	QL (4 patches / 22 days)
<i>estradiol td patch weekly 0.0375 mg/24hr (37.5 mcg/24hr)</i>	QL (4 patches / 22 days)
<i>estradiol valerate im in oil 20 mg/ml</i>	
<i>estradiol valerate im in oil 40 mg/ml</i>	
MENEST TAB 0.3MG	
MENEST TAB 0.625MG	
MENEST TAB 1.25MG	

GASTROINTESTINAL AGENTS - MISC.

ANTIFLATULENTS

<i>simethicone cap 125 mg</i>	OTC
<i>simethicone cap 180 mg</i>	OTC
<i>simethicone chew tab 80 mg</i>	OTC
<i>simethicone chew tab 125 mg</i>	OTC
<i>simethicone susp 40 mg/0.6ml</i>	OTC

GASTROINTESTINAL ANTIALLERGY AGENTS

<i>cromolyn sodium oral conc 100 mg/5ml</i>	
---	--

Drug Name	Requirements/Limits
-----------	---------------------

GENITOURINARY AGENTS - MISCELLANEOUS

ALKALINIZERS

<i>pot & sod citrates w/ cit ac soln 550-500-334 mg/5ml</i>	
<i>potassium citrate & citric acid soln 1100-334 mg/5ml</i>	OTC
<i>potassium citrate tab er 5 meq (540 mg)</i>	QL (3 tabs / 1 day)
<i>potassium citrate tab er 10 meq (1080 mg)</i>	QL (3 tabs / 1 day)
<i>potassium citrate tab er 15 meq (1620 mg)</i>	QL (4 tabs / 1 day)
<i>sodium citrate & citric acid soln 500-334 mg/5ml</i>	OTC

GENITOURINARY IRRIGANTS

<i>acetic acid irrigation soln 0.25%</i>	
<i>sodium chloride irrigation soln 0.9%</i>	QL (10000 mL / 24 days)

INTERSTITIAL CYSTITIS AGENTS

ELMIRON CAP 100MG	
-------------------	--

URINARY ANALGESICS

<i>phenazopyridine hcl tab 100 mg</i>	QL (3 tabs / 1 day)
<i>phenazopyridine hcl tab 200 mg</i>	QL (3 tabs / 1 day)

HEMATOLOGICAL AGENTS - MISC.

ANTIHEMOPHILIC PRODUCTS

ADVATE INJ 250UNIT	PA
ADVATE INJ 500UNIT	PA
ADVATE INJ 1000UNIT	PA
ADVATE INJ 1500UNIT	PA
ADVATE INJ 2000UNIT	PA
ADVATE INJ 3000UNIT	PA
ADVATE INJ 4000UNIT	PA
BENEFIX INJ 250UNIT	PA
BENEFIX INJ 500UNIT	PA
BENEFIX INJ 1000UNIT	PA
BENEFIX INJ 2000UNIT	PA
BENEFIX INJ 3000UNIT	PA
HELIXATE FS INJ 250UNIT	PA
HELIXATE FS INJ 500UNIT	PA
HELIXATE FS INJ 1000UNIT	PA
HUMATE-P SOL 500-1200	PA
HUMATE-P SOL 2400UNIT	PA
NUWIQ KIT 250UNIT	PA
NUWIQ KIT 500UNIT	PA
NUWIQ KIT 1000UNIT	PA
RIXUBIS INJ 250 UNIT	PA
RIXUBIS INJ 500UNIT	PA
RIXUBIS INJ 1000UNIT	PA
RIXUBIS INJ 2000UNIT	PA

Drug Name	Requirements/Limits
RIXUBIS INJ 3000UNIT	PA
BRADYKININ B2 RECEPTOR ANTAGONISTS	
<i>icatibant acetate inj 30 mg/3ml (base equivalent)</i>	PA
COMPLEMENT INHIBITORS	
HAEGARDA INJ 3000UNIT	PA
HEMATORHEOLOGIC AGENTS	
<i>pentoxifylline tab er 400 mg</i>	QL (4 tabs / 1 day)
PLATELET AGGREGATION INHIBITORS	
<i>anagrelide hcl cap 0.5 mg</i>	
<i>anagrelide hcl cap 1 mg</i>	
HEMATOPOIETIC AGENTS	
COBALAMINS	
<i>cyanocobalamin inj 1000 mcg/ml</i>	
<i>cyanocobalamin sl tab 2500 mcg</i>	OTC
<i>cyanocobalamin tab 100 mcg</i>	OTC
<i>cyanocobalamin tab 250 mcg</i>	OTC
<i>cyanocobalamin tab 500 mcg</i>	OTC
<i>cyanocobalamin tab 1000 mcg</i>	OTC
<i>cyanocobalamin tab er 1000 mcg</i>	OTC
FOLIC ACID/FOLATES	
<i>folic acid tab 1 mg</i>	QL (5 tabs / 1 day)
<i>folic acid tab 400 mcg</i>	QL (5 tabs / 1 day), OTC
<i>folic acid tab 800 mcg</i>	QL (5 tabs / 1 day), OTC
HEMATOPOIETIC MIXTURES	
<i>fe fumarate w/ b12-vit c-fa-ifc cap 110-0.015-75-0.5-240 mg</i>	QL (2 caps / 1 day)
<i>*iron combination cap***</i>	QL (2 caps / 1 day), OTC
<i>iron polysacch complex-vit b12-fa cap 150-0.025-1mg</i>	QL (2 caps / 1 day)
IRON	
<i>ferrous fumarate tab 324 mg (106 mg elemental fe)</i>	OTC
FERROUS GLUC TAB 324MG	OTC
<i>ferrous gluconate tab 240 mg (27 mg elemental fe)</i>	OTC
<i>ferrous gluconate tab 324 mg (37.5 mg elemental iron)</i>	OTC
FERROUS SUL LIQ 220/5ML	OTC
FERROUS SULF TAB 324MG EC	OTC
<i>ferrous sulfate dried tab 200 mg (65 mg elemental fe)</i>	OTC
<i>ferrous sulfate dried tab er 160 mg (50 mg fe equivalent)</i>	OTC

Drug Name	Requirements/Limits
<i>ferrous sulfate elixir 220 mg/5ml (44 mg/5ml elemental fe)</i>	OTC
<i>ferrous sulfate soln 75 mg/ml (15 mg/ml elemental fe)</i>	OTC
<i>ferrous sulfate tab 325 mg (65 mg elemental fe)</i>	QL (3 tabs / 1 day), OTC
<i>ferrous sulfate tab ec 325 mg (65 mg fe equivalent)</i>	OTC
<i>ferrous sulfate tab er 47.5 mg (elemental fe)</i>	OTC
<i>ferrous sulfate tab er 142 mg (45 mg fe equivalent)</i>	OTC
NOVAFERRUM DRO 15MG/ML	QL (120 mL / 24 days), OTC
<i>polysaccharide iron complex cap 150 mg (iron equivalent)</i>	QL (2 caps / 1 day), OTC

HEMOSTATICS

HEMOSTATICS - SYSTEMIC

<i>aminocaproic acid tab 500 mg</i>	
<i>tranexamic acid tab 650 mg</i>	QL (30 tabs / 22 days)

HYPNOTICS/SEDATIVES/SLEEP DISORDER AGENTS

ANTI-HISTAMINE HYPNOTICS

<i>diphenhydramine hcl (sleep) tab 25 mg</i>	QL (1 tab / 1 day), OTC
<i>diphenhydramine hcl (sleep) tab 50 mg</i>	QL (1 tab / 1 day), OTC
<i>doxylamine succinate (sleep) tab 25 mg</i>	QL (1 tab / 1 day), OTC

LAXATIVES

BULK LAXATIVES

BENEFIBER POW DRINK MX	OTC
<i>calcium polycarbophil tab 625 mg</i>	OTC
KONSYL DAILY POW 28.3%	OTC
KONSYL DAILY POW 100%	OTC
KONSYL-D POW 52.3%	OTC
METAMUCIL POW 28%ORG	OTC
METAMUCIL POW 58.12%	OTC
METAMUCIL WAF	OTC
<i>methylcellulose tab 500 mg</i>	OTC
<i>psyllium cap 0.52 gm</i>	OTC
<i>psyllium powder 28.3%</i>	OTC
<i>psyllium powder 30.9%</i>	OTC
<i>psyllium powder 33%</i>	OTC
<i>psyllium powder 48.57%</i>	OTC
<i>psyllium powder 58.6%</i>	OTC
<i>psyllium powder 95%</i>	OTC
<i>psyllium powder 100%</i>	OTC
UNIFIBER POW	OTC
<i>*wheat dextrin oral powder**</i>	OTC

Drug Name	Requirements/Limits
LAXATIVE COMBINATIONS	
<i>bisacodyl tab & peg 3350-kcl-sod bicarb-nacl for soln kit</i>	QL (1 kit / 1 day)
<i>sennosides-docusate sodium tab 8.6-50 mg</i>	QL (6 tabs / 1 day), OTC
LAXATIVES - MISCELLANEOUS	
<i>glycerin suppos 1.2 gm</i>	OTC
<i>glycerin suppos 2 gm</i>	OTC
<i>glycerin suppos 2.1 gm</i>	OTC
<i>glycerin suppos 80.7%</i>	OTC
LUBRICANT LAXATIVES	
<i>mineral oil</i>	OTC
<i>mineral oil enema</i>	OTC
SALINE LAXATIVES	
<i>magnesium citrate soln</i>	OTC
<i>magnesium hydroxide susp 400 mg/5ml</i>	OTC
<i>magnesium hydroxide susp concentrate 2400 mg/10ml</i>	OTC
<i>*sodium phosphates - enema (pediatric)***</i>	OTC
<i>*sodium phosphates - enema***</i>	OTC
STIMULANT LAXATIVES	
<i>bisacodyl suppos 10 mg</i>	QL (1 supp / 1 day), OTC
<i>bisacodyl tab delayed release 5 mg</i>	QL (3 tabs / 1 day), OTC
<i>sennosides chew tab 15 mg</i>	OTC
<i>sennosides syrup 8.8 mg/5ml</i>	OTC
<i>sennosides tab 8.6 mg</i>	QL (2 tabs / 1 day), OTC
<i>sennosides tab 25 mg</i>	OTC
SURFACTANT LAXATIVES	
<i>docusate calcium cap 240 mg</i>	QL (2 caps / 1 day), OTC
<i>docusate sodium cap 50 mg</i>	QL (2 caps / 1 day), OTC
<i>docusate sodium cap 100 mg</i>	QL (6 caps / 1 day), OTC
<i>docusate sodium cap 250 mg</i>	QL (6 caps / 1 day), OTC
<i>docusate sodium liquid 150 mg/15ml</i>	QL (30 mL / 1 day), OTC
<i>docusate sodium syrup 60 mg/15ml</i>	QL (30 mL / 1 day), OTC
<i>docusate sodium tab 100 mg</i>	QL (6 tabs / 1 day), OTC
<i>PEDIA-LAX LIQ 50MG</i>	QL (30 mL / 1 day), OTC
MEDICAL DEVICES AND SUPPLIES	
CONTRACEPTIVES	
<i>LIFESTYLES MIS RIBBED</i>	OTC; 12 per fill
<i>TRUSTEX MIS VANILLA</i>	OTC; 12 per fill
<i>TRUSTX NON-9 MIS RIB/STUD</i>	OTC; 12 per fill
DIABETIC SUPPLIES	
<i>TRUECONTROL LIQ LEVEL 0</i>	QL (4 ea / 292 days), OTC
MISC. DEVICES	
<i>WEBCOL PREP PAD LARGE</i>	QL (200 ea / 24 days), OTC

Drug Name	Requirements/Limits
PARENTERAL THERAPY SUPPLIES	
1ML ALLR SYR MIS 27GX1/2"	OTC
HYPO NEEDLE MIS 18GX1.5"	OTC
INSULIN SYRG MIS 0.3/30G	QL (5 boxes / 1 day), OTC; TECHLITE
INSULIN SYRG MIS 0.3/30G	QL (5 boxes / 1 day), OTC; TRUEPLUS
INSULIN SYRG MIS 0.5/30G	QL (5 boxes / 1 day), OTC; TECHLITE
INSULIN SYRG MIS 0.5/30G	QL (5 boxes / 1 day), OTC; TRUEPLUS
INSULIN SYRG MIS 1ML/25G	QL (5 / 1 day), OTC
3ML SYRINGE MIS 20GX1"	OTC
3ML SYRINGE MIS 22GX1"	OTC
3ML SYRINGE MIS 23GX1"	OTC
3ML SYRINGE MIS 25GX1"	OTC
3ML SYRINGE MIS 25GX5/8"	OTC
3ML SYRINGE MIS CANNULA	
1ML TB SYRNG MIS 25GX1"	OTC
1ML TB SYRNG MIS 25GX5/8"	
1ML TB SYRNG MIS 26GX3/8"	OTC
1ML TB SYRNG MIS 28GX1/2"	

RESPIRATORY THERAPY SUPPLIES

MINI WRIGHT MIS PFM	QL (1 each / 292 days), OTC
PRONEB ULTRA MIS LC PLUS	QL (1 each / 292 days)
RITEFLO MIS	QL (2 each / 292 days)
WINDMILL MIS TRAINER	QL (1 ea / 292 days)

MINERALS & ELECTROLYTES

CALCIUM

<i>*calcium carb-vit d w/ minerals chew tab 600 mg- 400 unit***</i>	OTC
<i>calcium carbonate tab 600 mg</i>	OTC
<i>calcium carbonate tab 1250 mg (500 mg elemental ca)</i>	OTC
<i>calcium carbonate-cholecalciferol chew tab 500 mg-400 unit</i>	OTC
<i>calcium carbonate-cholecalciferol chew tab 500 mg-600 unit</i>	OTC
<i>calcium carbonate-cholecalciferol tab 250 mg-125 unit</i>	OTC
<i>calcium carbonate-cholecalciferol tab 500 mg-200 unit</i>	OTC
<i>calcium carbonate-cholecalciferol tab 500 mg-400 unit</i>	OTC

Drug Name	Requirements/Limits
<i>calcium carbonate-cholecalciferol tab 600 mg-200 unit</i>	OTC
<i>calcium carbonate-cholecalciferol tab 600 mg-400 unit</i>	OTC
<i>calcium carbonate-cholecalciferol tab 600 mg-800 unit</i>	OTC
<i>calcium carbonate-vitamin d tab 250 mg-125 unit</i>	OTC
<i>calcium carbonate-vitamin d tab 500 mg-125 unit</i>	OTC
<i>calcium carbonate-vitamin d tab 500 mg-200 unit</i>	OTC
<i>calcium carbonate-vitamin d tab 500 mg-400 unit</i>	OTC
<i>calcium carbonate-vitamin d tab 600 mg-200 unit</i>	OTC
<i>calcium carbonate-vitamin d tab 600 mg-400 unit</i>	OTC
<i>calcium citrate tab 950 mg (200 mg elemental ca)</i>	OTC
<i>calcium citrate-vitamin d tab 200 mg-250 unit (elemental ca)</i>	OTC
<i>calcium citrate-vitamin d tab 315 mg-200 unit (elemental ca)</i>	OTC
<i>calcium citrate-vitamin d tab 315 mg-250 unit (elemental ca)</i>	OTC
<i>calcium-magnesium-zinc tab 333-133-5 mg</i>	OTC
<i>oyster shell calcium tab 500 mg</i>	OTC
RISACAL-D TAB	OTC

ELECTROLYTE MIXTURES

<i>*oral electrolyte solution***</i>	OTC
--------------------------------------	-----

FLUORIDE

<i>sodium fluoride chew tab 0.5 mg f (from 1.1 mg naf)</i>	QL (1 tab / 1 day)
<i>sodium fluoride chew tab 0.25 mg f (from 0.55 mg naf)</i>	QL (1 tab / 1 day)
<i>sodium fluoride chew tab 1 mg f (from 2.2 mg naf)</i>	QL (1 tab / 1 day)
<i>sodium fluoride soln 0.5 mg/ml f (from 1.1 mg/ml naf)</i>	QL (1.67 mL / 1 day)
<i>sodium fluoride soln 0.25 mg/drop f (from 0.55 mg/drop naf)</i>	QL (1 mL / 1 day)

MAGNESIUM

<i>magnesium chloride tab dr 64 mg (elemental mg)</i>	OTC
<i>magnesium gluconate tab 27.5 mg (elemental mg)</i>	OTC
<i>magnesium gluconate tab 500 mg (27 mg elemental mg)</i>	OTC
<i>magnesium oxide tab 400 mg (240 mg elemental mg)</i>	OTC
<i>magnesium oxide tab 400 mg (241.3 mg elemental mg)</i>	OTC
<i>magnesium oxide tab 500 mg (mg supplement)</i>	OTC
<i>magnesium tab 250 mg</i>	OTC

Drug Name	Requirements/Limits
PHOSPHATE	
K-PHOS TAB	
<i>pot phos monobasic w/sod phos di & monobas tab</i>	QL (4 tabs / 1 day)
155-852-130mg	
POTASSIUM	
<i>pot bicarbonate & chloride effer tab 25 meq</i>	
<i>potassium bicarbonate effer tab 25 meq</i>	QL (2 ea / 1 day)
<i>potassium chloride cap er 8 meq</i>	QL (4 caps / 1 day)
<i>potassium chloride cap er 10 meq</i>	QL (4 caps / 1 day)
<i>potassium chloride microencapsulated crys er tab 10 meq</i>	QL (4 tabs / 1 day)
<i>potassium chloride microencapsulated crys er tab 20 meq</i>	QL (5 tabs / 1 day)
<i>potassium chloride oral soln 10% (20 meq/15ml)</i>	
<i>potassium chloride oral soln 20% (40 meq/15ml)</i>	
<i>potassium chloride tab er 8 meq (600 mg)</i>	QL (4 tabs / 1 day)
<i>potassium chloride tab er 10 meq</i>	QL (4 tabs / 1 day)
<i>potassium chloride tab er 20 meq (1500 mg)</i>	QL (5 tabs / 1 day)
SODIUM	
<i>sodium chloride tab 1 gm</i>	OTC
ZINC	
<i>zinc sulfate cap 220 mg (50 mg elemental zn)</i>	OTC
MISCELLANEOUS THERAPEUTIC CLASSES	
CHELATING AGENTS	
<i>penicillamine tab 250 mg</i>	PA
POTASSIUM REMOVING AGENTS	
<i>sodium polystyrene sulfonate oral susp 15 gm/60ml</i>	
MOUTH/THROAT/DENTAL AGENTS	
ANESTHETICS TOPICAL ORAL	
<i>benzocaine-menthol lozenge 15-3.6 mg</i>	OTC
<i>lidocaine hcl viscous soln 2%</i>	
ANTISEPTICS - MOUTH/THROAT	
<i>chlorhexidine gluconate soln 0.12%</i>	
DENTAL PRODUCTS	
<i>sodium fluoride cream 1.1%</i>	
<i>sodium fluoride gel 1.1% (0.5% f)</i>	
<i>sodium fluoride paste 1.1%</i>	
STEROIDS - MOUTH/THROAT/DENTAL	
<i>triamcinolone acetonide dental paste 0.1%</i>	
THROAT PRODUCTS - MISC.	
<i>pilocarpine hcl tab 5 mg</i>	
<i>pilocarpine hcl tab 7.5 mg</i>	

Drug Name	Requirements/Limits
MULTIVITAMINS	
B-COMPLEX W/ FOLIC ACID	
<i>*b-complex w/ c & folic acid cap 1 mg***</i>	QL (2 caps / 1 day)
<i>*b-complex w/ c & folic acid tab 0.8 mg***</i>	OTC
<i>*b-complex w/ c & folic acid tab 1 mg***</i>	
<i>*b-complex w/ c & folic acid tab 5 mg***</i>	
<i>*b-complex w/ c & folic acid tab***</i>	OTC
MULTIPLE VITAMINS W/ IRON	
<i>*multiple vitamins w/ iron tab**</i>	QL (1 tab / 1 day), OTC
MULTIPLE VITAMINS W/ MINERALS	
<i>*multiple vitamins w/ minerals cap**</i>	QL (1 cap / 1 day), OTC
<i>*multiple vitamins w/ minerals liquid**</i>	QL (1 mL / 1 day), OTC
<i>*multiple vitamins w/ minerals tab**</i>	QL (1 tab / 1 day), OTC
UDAMIN SP TAB	
MULTIVITAMINS	
<i>*multiple vitamin cap**</i>	QL (1 cap / 1 day), OTC
<i>*multiple vitamin tab**</i>	QL (1 tab / 1 day), OTC
PED MULTI VITAMINS W/FL & FE	
<i>*pediatric multiple vitamins w/ fl-fe drops 0.25-10 mg/ml**</i>	QL (1.67 mL / 1 day)
PED MULTIPLE VITAMINS W/ MINERALS	
<i>*pediatric multiple vitamin w/ minerals & c chew tab**</i>	QL (1 tab / 1 day), OTC
<i>*pediatric multiple vitamin w/ minerals & c drops 45 mg/ml**</i>	QL (1 mL / 1 day), OTC
PED MV W/ FLUORIDE	
<i>*pediatric multiple vitamins w/ fluoride chew tab 0.5 mg***</i>	QL (1 tab / 1 day)
<i>*pediatric multiple vitamins w/ fluoride chew tab 0.25 mg***</i>	QL (1 tab / 1 day)
<i>*pediatric multiple vitamins w/ fluoride chew tab 1 mg***</i>	QL (2 tabs / 1 day)
<i>*pediatric multiple vitamins w/ fluoride soln 0.5 mg/ml***</i>	QL (1.67 mL / 1 day)
<i>*pediatric multiple vitamins w/ fluoride soln 0.25 mg/ml***</i>	QL (1.67 mL / 1 day)
<i>*pediatric vitamins acd w/ fluoride soln 0.5 mg/ml***</i>	QL (1.67 mL / 1 day)
<i>*pediatric vitamins acd w/ fluoride soln 0.25 mg/ml***</i>	QL (1.67 mL / 1 day)
PED MV W/ IRON	
MULTIVITAMIN DRO /IRON	QL (50 mL / 24 days), OTC
<i>*pediatric multiple vitamins w/ iron chew tab 15 mg**</i>	QL (1 tab / 1 day), OTC

Drug Name	Requirements/Limits
<i>*pediatric multiple vitamins w/ iron chew tab 18 mg**</i>	OTC
<i>*pediatric multiple vitamins w/ iron drops 10 mg/ml**</i>	QL (50 mL / 24 days), OTC
POLY-VITE SOL /IRON	QL (50 mL / 24 days), OTC

PEDIATRIC MULTIPLE VITAMINS

<i>*pediatric multiple vitamin liq**</i>	QL (1 mL / 1 day), OTC
<i>*pediatric multiple vitamin w/ c & fa chew tab**</i>	QL (1 tab / 1 day), OTC
<i>*pediatric multiple vitamin w/ c soln 35 mg/ml**</i>	QL (1 mL / 1 day), OTC
<i>*pediatric multiple vitamin w/ extra c & fa chew tab**</i>	QL (1 tab / 1 day), OTC

PEDIATRIC VITAMINS

<i>*pediatric vitamins adc drops 750 unit-400 unit-35 mg/ml***</i>	QL (50 mL / 24 days), OTC
TRI-VI-SOL SOL A/C/D	QL (50 mL / 24 days), OTC

PRENATAL VITAMINS

ATABEX OB TAB 29-1MG	QL (1 tab / 1 day)
CENTRUM SPEC PAK PRENATAL	QL (1 ea / 1 day), OTC
COMPLETE NAT PAK DHA	
COMPLETENATE CHW	QL (1 tab / 1 day)
CONCEPT DHA CAP	
KPN PRENATAL TAB	QL (1 tab / 1 day), OTC
MULTI PRENAT TAB	QL (1 tab / 1 day), OTC
MYNATAL TAB	QL (1 tab / 1 day)
MYNATAL-Z TAB	QL (1 tab / 1 day)
MYNATE 90 TAB PLUS	QL (1 tab / 1 day)
NATALVIT TAB 75-1MG	QL (1 tab / 1 day)
O-CAL TAB PRENATAL	QL (1 tab / 1 day)
ONE-A-DAY PAK PRENATAL	QL (1 box / 1 day), OTC
PRENATAL FRM TAB A-FREE	QL (1 tab / 1 day), OTC
PRENATAL MV MIS + DHA	QL (2 boxes / 1 day), OTC
PRENATAL TAB	QL (1 tab / 1 day), OTC
<i>*prenatal vit w/ dss-iron carbonyl-fa tab 90-1 mg***</i>	QL (1 tab / 1 day)
<i>*prenatal vit w/ fe fumarate-fa chew tab 29-1 mg***</i>	QL (1 tab / 1 day)
<i>*prenatal vit w/ iron carbonyl-fa tab 29-1 mg***</i>	QL (1 tab / 1 day)
PRENATAL/FE TAB	QL (1 tab / 1 day), OTC
PRETAB TAB 29-1MG	QL (1 tab / 1 day)
SE-NATAL 19 TAB	QL (1 tab / 1 day)
VINATE ONE TAB	QL (1 tab / 1 day)
VOL-PLUS TAB	QL (1 tab / 1 day)
VOL-TAB RX TAB	QL (1 tab / 1 day)

Drug Name	Requirements/Limits
MUSCULOSKELETAL THERAPY AGENTS	
VISCOUSUPPLEMENTS	
HYALGAN INJ 20MG/2ML	PA, QL (3 syringes / 180 days)
NASAL AGENTS - SYSTEMIC AND TOPICAL	
NASAL AGENTS - MISC.	
<i>*saline nasal gel**</i>	OTC
<i>saline nasal spray 0.65%</i>	OTC
NASAL ANTIALLERGY	
<i>cromolyn sodium nasal aerosol soln 5.2 mg/act (4%)</i>	QL (52 mL / 24 days), OTC
NASAL STEROIDS	
<i>budesonide nasal susp 32 mcg/act</i>	QL (1 bottle / 24 days), OTC
<i>triamcinolone acetonide nasal aerosol suspension 55 mcg/act</i>	OTC
SYMPATHOMIMETIC DECONGESTANTS	
<i>NEO-SYNEPHRI SOL 0.25%</i>	OTC
<i>oxymetazoline hcl nasal soln 0.05%</i>	OTC
<i>phenylephrine hcl tab 10 mg</i>	OTC
<i>pseudoephedrine hcl liq 15 mg/5ml</i>	QL (40 mL / 1 day), OTC
<i>pseudoephedrine hcl tab 30 mg</i>	QL (6 tabs / 1 day), OTC
<i>pseudoephedrine hcl tab 60 mg</i>	QL (6 tabs / 1 day), OTC
<i>pseudoephedrine hcl tab er 12hr 120 mg</i>	QL (2 ea / 1 day), OTC
NEUROMUSCULAR AGENTS	
ALS AGENTS	
<i>riluzole tab 50 mg</i>	QL (60 tabs / 24 days)
NUTRIENTS	
CARBOHYDRATES	
<i>dextrose inj 50%</i>	
MISC. NUTRITIONAL SUBSTANCES	
<i>docosahexaenoic acid cap 200 mg</i>	QL (1 cap / 1 day), OTC
<i>*omega-3 fatty acids cap 435 mg**</i>	QL (100 caps / 24 days), OTC
<i>*omega-3 fatty acids cap 500 mg**</i>	OTC
<i>*omega-3 fatty acids cap 1000 mg**</i>	OTC
<i>*omega-3 fatty acids cap 1200 mg**</i>	OTC
<i>*omega-3 fatty acids cap delayed release 1000 mg**</i>	OTC
<i>*omega-3 fatty acids cap delayed release 1200 mg**</i>	OTC
OPHTHALMIC AGENTS	
ARTIFICIAL TEARS AND LUBRICANTS	
<i>*artificial tear ophth solution***</i>	OTC
<i>carboxymethylcellulose sodium (pf) ophth gel 1%</i>	OTC

Drug Name	Requirements/Limits
<i>carboxymethylcellulose sodium (pf) ophth soln 0.5%</i>	OTC
<i>carboxymethylcellulose sodium ophth soln 0.5%</i>	OTC
<i>dextran 70-hypromellose (pf) ophth soln 0.1-0.3%</i>	OTC
<i>dextran 70-hypromellose ophth soln 0.1-0.3%</i>	OTC
GENTEAL GEL 0.3%	OTC
<i>glycerin-hypromellose-peg 400 ophth soln 0.2-0.2-1%</i>	OTC
<i>hypromellose ophth soln 0.3%</i>	OTC
<i>polyethylene glycol-propylene glycol ophth soln 0.4-0.3%</i>	OTC
<i>polyethylene glycol-propylene glycol pf op soln 0.4-0.3%</i>	OTC
<i>polyvinyl alcohol ophth soln 1.4%</i>	OTC
<i>polyvinyl alcohol-povidone ophth soln 5-6 mg/ml (0.5-0.6%)</i>	OTC
REFRESH DRO OP	OTC
REFRESH OPTI DRO 0.5-0.9%	OTC
REFRESH SOL OPTIVE	OTC
<i>*white petrolatum-mineral oil ophth ointment***</i>	OTC

OPHTHALMIC LOCAL ANESTHETICS

proparacaine hcl ophth soln 0.5%

OPHTHALMICS - MISC.

ketotifen fumarate ophth soln 0.025% (base equiv) QL (10 mL / 24 days), OTC

sodium chloride hypertonic ophth oint 5% OTC

sodium chloride hypertonic ophth soln 5% OTC

OTIC AGENTS

OTIC AGENTS - MISCELLANEOUS

carbamide peroxide 6.5% otic soln OTC

OXYTOCICS

OXYTOCICS

methylergonovine maleate tab 0.2 mg QL (7 tabs / 1 day)

PASSIVE IMMUNIZING AND TREATMENT AGENTS

MONOCLONAL ANTIBODIES

SYNAGIS INJ 50MG PA

SYNAGIS INJ 100MG/ML PA

PENICILLINS

NATURAL PENICILLINS

penicillin g potassium for inj 20000000 unit

PENICILLIN COMBINATIONS

ampicillin & sulbactam sodium for inj 3 (2-1) gm

piperacillin sod-tazobactam na for inj 3.375 gm (3-0.375 gm)

Drug Name	Requirements/Limits
------------------	----------------------------

<i>piperacillin sod-tazobactam sod for inj 2.25 gm (2-0.25 gm)</i>	
--	--

PROGESTINS

PROGESTINS

<i>hydroxyprogesterone caproate im in oil 250 mg/ml PA</i>	
<i>medroxyprogesterone acetate tab 2.5 mg</i>	QL (2 tabs / 1 day)
<i>medroxyprogesterone acetate tab 5 mg</i>	QL (2 tabs / 1 day)
<i>medroxyprogesterone acetate tab 10 mg</i>	QL (2 tabs / 1 day)
<i>norethindrone acetate tab 5 mg</i>	QL (1 tab / 1 day)
<i>progesterone im in oil 50 mg/ml</i>	
<i>progesterone micronized cap 100 mg</i>	QL (1 cap / 1 day)
<i>progesterone micronized cap 200 mg</i>	QL (2 caps / 1 day)

RESPIRATORY AGENTS - MISC.

CYSTIC FIBROSIS AGENTS

KALYDECO PAK 25MG	PA
KALYDECO PAK 50MG	PA
KALYDECO PAK 75MG	PA
KALYDECO TAB 150MG	PA
ORKAMBI GRA 150-188	PA
ORKAMBI TAB 100-125	PA, QL (4 tabs / 1 day), AGE
ORKAMBI TAB 200-125	PA, AGE
PULMOZYME SOL 1MG/ML	PA, QL (2.5 mL / 1 day)
SYMDEKO TAB 50-75MG	PA
SYMDEKO TAB 100-150	PA
TRIKAFTA TAB	PA

THYROID AGENTS

ANTITHYROID AGENTS

<i>methimazole tab 5 mg</i>	QL (6 tabs / 1 day)
<i>methimazole tab 10 mg</i>	QL (6 tabs / 1 day)
<i>propylthiouracil tab 50 mg</i>	QL (20 tabs / 1 day)

THYROID HORMONES

ARMOUR THYRO TAB 15MG	QL (1 tab / 1 day), AGE
ARMOUR THYRO TAB 30MG	QL (1 tab / 1 day), AGE
ARMOUR THYRO TAB 60MG	QL (1 tab / 1 day), AGE
ARMOUR THYRO TAB 90MG	QL (1 tab / 1 day), AGE
ARMOUR THYRO TAB 120MG	QL (1 tab / 1 day), AGE
ARMOUR THYRO TAB 180MG	QL (1 tab / 1 day), AGE
ARMOUR THYRO TAB 240MG	QL (1 tab / 1 day), AGE
ARMOUR THYRO TAB 300MG	QL (1 tab / 1 day), AGE
<i>levothyroxine sodium tab 25 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 50 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 75 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 88 mcg</i>	QL (2 tabs / 1 day)

Drug Name	Requirements/Limits
<i>levothyroxine sodium tab 100 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 112 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 125 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 137 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 150 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 175 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 200 mcg</i>	QL (2 tabs / 1 day)
<i>levothyroxine sodium tab 300 mcg</i>	QL (2 tabs / 1 day)
<i>liothyronine sodium tab 5 mcg</i>	QL (1 tab / 1 day)
<i>liothyronine sodium tab 25 mcg</i>	QL (1 tab / 1 day)
<i>liothyronine sodium tab 50 mcg</i>	QL (1 tab / 1 day)
SYNTHROID TAB 25MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 50MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 75MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 88MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 100MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 112MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 125MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 137MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 150MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 175MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 200MCG	QL (2 tabs / 1 day)
SYNTHROID TAB 300MCG	QL (2 tabs / 1 day)
<i>thyroid tab 15 mg (1/4 grain)</i>	QL (1 tab / 1 day), AGE
<i>thyroid tab 30 mg (1/2 grain)</i>	QL (1 tab / 1 day), AGE
<i>thyroid tab 60 mg (1 grain)</i>	QL (1 tab / 1 day), AGE
<i>thyroid tab 90 mg (1 1/2 grain)</i>	QL (1 tab / 1 day), AGE
<i>thyroid tab 120 mg (2 grain)</i>	QL (1 tab / 1 day), AGE

TOXOIDS

TOXOID COMBINATIONS

ADACEL INJ
BOOSTRIX INJ
DAPTACEL INJ
DIP/TET PED INJ 25-5LFU
INFANRIX INJ
KINRIX INJ
PEDIARIX INJ 0.5ML
PENTACEL INJ
TENIVAC INJ 5-2LF
TET/DIP TOX INJ 2-2 LF

ULCER DRUGS/ANTISPASMODICS/ANTICHOLINERGICS

H-2 ANTAGONISTS

<i>famotidine tab 10 mg</i>	QL (2 tabs / 1 day), OTC
-----------------------------	--------------------------

Drug Name	Requirements/Limits
PROTON PUMP INHIBITORS	
FIRST-OMEPRASUS 2MG/ML	QL (5 mL / 1 day), AGE
<i>omeprazole delayed release tab 20 mg</i>	QL (3 tabs / 1 day), OTC
<i>omeprazole magnesium cap dr 20.6 mg (20 mg base equiv)</i>	QL (1 cap / 1 day), OTC
<i>omeprazole magnesium delayed release tab 20 mg (base equiv)</i>	QL (3 tabs / 1 day), OTC

ULCER THERAPY COMBINATIONS

<i>famotidine-ca carbonate-mag hydroxide chew tab 10-800-165 mg</i>	QL (60 tabs / 24 days), OTC
---	-----------------------------

URINARY ANTISPASMODICS

URINARY ANTISPASMODICS - CHOLINERGIC AGONISTS

<i>bethanechol chloride tab 5 mg</i>	QL (4 tabs / 1 day)
<i>bethanechol chloride tab 10 mg</i>	QL (4 tabs / 1 day)
<i>bethanechol chloride tab 25 mg</i>	QL (4 tabs / 1 day)
<i>bethanechol chloride tab 50 mg</i>	QL (4 tabs / 1 day)

VACCINES

BACTERIAL VACCINES

ACTHIB INJ
BEXSERO INJ
HIBERIX SOL 10MCG
MENACTRA INJ
MENVEO INJ
PEDVAX HIB INJ
PNEUMOVAX 23 INJ 25/0.5
PREVNAR 13 INJ
TRUMENBA INJ
TYPHIM VI INJ
VIVOTIF CAP EC

VIRAL VACCINES

ENGERIX-B INJ 10/0.5ML	
ENGERIX-B INJ 20MCG/ML	
FLUAD INJ 2018-19	1 fill per 180 days
FLUAD QUADRI INJ 0.5ML	1 fill per 180 days
FLUBLOK QUAD INJ 2018-19	1 fill per 180 days
FLUCLVX QUAD INJ 2018-19	1 fill per 180 days
FLULAVAL QUA INJ 2018-19	1 fill per 180 days
FLUMIST QUAD SUS 2018-19	AGE; 1 fill per 180 days
FLUZONE HD INJ PF 18-19	AGE; 1 fill per 180 days
FLUZONE HD INJ PF 20-21	AGE; 1 fill per 180 days
FLUZONE QUAD INJ 2018-19	1 fill per 180 days
GARDASIL 9 INJ	
HAVRIX INJ 720UNIT	
HAVRIX INJ 1440UNIT	

Drug Name	Requirements/Limits
HEPLISAV-B INJ 20/0.5ML	
HEPLISAV-B INJ 20MCG	
IPOL INJ INACTIVE	
M-M-R II INJ	
PROQUAD INJ	
RECOMBIVA HB INJ 5MCG/0.5	
RECOMBIVA HB INJ 10MCG/ML	
RECOMBIVA-HB INJ 40MCG/ML	
ROTARIX SUS	
ROTATEQ SOL	
SHINGRIX INJ 50/0.5ML	AGE; 2 fills per lifetime
TWINRIX INJ	
VAQTA INJ 25/0.5ML	
VAQTA INJ 50UNT/ML	
VARIVAX INJ	
ZOSTAVAX INJ	AGE; 1 fill per lifetime

VAGINAL AND RELATED PRODUCTS

VAGINAL ANTI-INFECTIVES

<i>clotrimazole vaginal cream 1%</i>	OTC
<i>clotrimazole vaginal cream 2%</i>	OTC
<i>miconazole nitrate vaginal app 200 mg & 2% cream 9 gm kit</i>	OTC
<i>miconazole nitrate vaginal cream 2%</i>	OTC
<i>miconazole nitrate vaginal cream 4% (200 mg/5gm)</i>	OTC
<i>miconazole nitrate vaginal supp 200 mg & 2% cream 9 gm kit</i>	OTC
<i>miconazole nitrate vaginal suppos 100 mg</i>	OTC
<i>miconazole nitrate vaginal suppos 200 mg</i>	
<i>terconazole vaginal cream 0.4%</i>	
<i>terconazole vaginal cream 0.8%</i>	
<i>terconazole vaginal suppos 80 mg</i>	QL (1 supp / 1 day)
<i>tioconazole vaginal oint 6.5%</i>	OTC

VAGINAL ESTROGENS

<i>estradiol vaginal cream 0.1 mg/gm</i>	QL (1.42 gm / 1 day)
<i>estradiol vaginal tab 10 mcg</i>	

VASOPRESSORS

VASOPRESSORS

<i>midodrine hcl tab 2.5 mg</i>	QL (3 tabs / 1 day)
<i>midodrine hcl tab 5 mg</i>	QL (3 ea / 1 day)
<i>midodrine hcl tab 10 mg</i>	QL (3 tabs / 1 day)

VITAMINS

OIL SOLUBLE VITAMINS

<i>cholecalciferol cap 1.25 mg (50000 unit)</i>	QL (1 cap / 1 day), OTC
---	-------------------------

Drug Name	Requirements/Limits
<i>cholecalciferol cap 10 mcg (400 unit)</i>	QL (100 caps / 24 days), OTC
<i>cholecalciferol cap 25 mcg (1000 unit)</i>	QL (1 cap / 1 day), OTC
<i>cholecalciferol cap 50 mcg (2000 unit)</i>	QL (1 cap / 1 day), OTC
<i>cholecalciferol cap 125 mcg (5000 unit)</i>	QL (1 cap / 1 day), OTC
<i>cholecalciferol cap 250 mcg (10000 unit)</i>	QL (1 cap / 1 day), OTC
<i>cholecalciferol chew tab 10 mcg (400 unit)</i>	QL (1 tab / 1 day), OTC
<i>cholecalciferol oral liquid 10 mcg/ml (400 unit/ml)</i>	QL (6 mL / 1 day), OTC
<i>cholecalciferol tab 10 mcg (400 unit)</i>	QL (6 tabs / 1 day), OTC
<i>cholecalciferol tab 25 mcg (1000 unit)</i>	QL (6 tabs / 1 day), OTC
<i>cholecalciferol tab 50 mcg (2000 unit)</i>	QL (6 tabs / 1 day), OTC
<i>cholecalciferol tab 125 mcg (5000 unit)</i>	QL (6 tabs / 1 day), OTC
<i>ergocalciferol cap 1.25 mg (50000 unit)</i>	QL (6 caps / 1 day)
<i>ergocalciferol soln 200 mcg/ml (8000 unit/ml)</i>	QL (60 mL / 24 days), OTC
<i>phytonadione tab 5 mg</i>	QL (5 tabs / 1 day)

WATER SOLUBLE VITAMINS

<i>ascorbic acid tab 250 mg</i>	OTC
<i>ascorbic acid tab 500 mg</i>	OTC
<i>niacin cap er 250 mg</i>	OTC
<i>niacin cap er 500 mg</i>	OTC
<i>niacin tab 50 mg</i>	OTC
<i>niacin tab 100 mg</i>	OTC
<i>niacin tab 500 mg</i>	OTC
<i>niacin tab er 250 mg</i>	OTC
<i>niacin tab er 500 mg</i>	OTC
<i>niacin tab er 750 mg</i>	OTC
<i>niacinamide tab 500 mg</i>	OTC
<i>pyridoxine hcl tab 25 mg</i>	QL (2 tabs / 1 day), OTC
<i>pyridoxine hcl tab 50 mg</i>	QL (4 tabs / 1 day), OTC
<i>pyridoxine hcl tab 100 mg</i>	QL (4 tabs / 1 day), OTC
<i>riboflavin tab 100 mg</i>	OTC
<i>thiamine hcl tab 50 mg</i>	QL (2 tabs / 1 day), OTC
<i>thiamine hcl tab 100 mg</i>	QL (1 tab / 1 day), OTC

Index

Generate the index.